OPERATOR'S / PARTS
MANUAL

Snowblowers
Models

P-540 P-620
P-680 & P-6SOTRC P-720 & P-720TRC
P-720-74 & P-720TRC-74  P-720-80 & P-720TRC-8S0

No. €286 11/2011



\Iﬁﬂ QUR WEBSITQ

FPWW (v
.pronovost.a
Copyright © Les Machineries Pronovost Inc., 2011

All rights reserved.
Printed in Canada.



TABLE OF CONTENTS

Section

9]

SO LI

11
12

Item Page
Introduction 5
SATELY  cevvrrriiciirrnniinsssnticsissnnnicsssnsncssssssssssssssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssass 6
(€ o 1S 21 BT ] RS 6
Safety N OPETAtION ......oocuviieeiieeiiie ettt e e eesereeeraeeeaaeeenseees 6
Safety With Maintenance ...........ceeeeeieeeiiieeeiiie et 7
Safety in TranSPOTT ......cocuvieeiiieeiie ettt e e e e eaneees 7
SAfEty 1N STOTAZE ...eeevvieeiieeeiee ettt e e e e e eae e eaaeeennaees 7
DECALS cuueeeenniriineiiittecinticnttecsetecsteessatessatessssessstessstssssstsssssessstessstsssssasssssasssssnsanas 8
SAfEty DECALS ..eeeeiieiiiieetie e e s 8
Maintenance Decals ...........ooiiiiiiiiiiiiiiiee e 12
§ NCTT 3 1110 T 13
General aSSEMDIY .....cccviiiiiiieiie e e 13
SEATT-UP cecvnnriciscrnnicsissnnressssnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssassssssss 14
Basic Start-up Procedures ...........cooviieiiieeiiieeiee e 14
Maintenance 15
STOTAGE c.ovvrerrecrsssnricssssanrecssssssnessssssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 16
Trouble SHOOTING .....uueiiiiiisnriciisrniiciissnnicsissnniesssssnesssssssssssssssssssssssssssssssssssssssssssssans 17
SPECIHfICATIONS cuuverieriiurriciissnricssssannesssssssncsssssssessssssssesssssssssssssssssssssssssssssssssssssssssssssssss 19
Parts LSt auueeoeiiiiiiiniiiiiienitininiecsneicsnesssneessssessssseessssnsssssscsssssssssssssssssssssssssssasces 20
Snowblowers P-540, P-620 .......ccoouveeeiiiiiiiieeeeeee e 20
Snowblowers P-680, P-720 ......cccouueeeiiiiiiieeeeeeeeee e 23
Snowblowers P-680TRC, P-720TRC .........cooiiiiiiiiiiieieeeeeeeeeeen 26
Snowblowers P-720-74, P=720-80 .........ccoouuimmrrieeeeeeeeieeieeeeee e 29
Snowblowers P-720TRC-74, P-720TRC-80 .......ccooeriiiiiiiiiiieiieeeeeeee, 32
Manual Chute Kit MR-4864 ........ccciiiiiiiiiiiee e 35
Hydraulic Chute Kit: Motor SP-4864 ..........ccooviieeiiieeiieeeieeeeeeee e 36
Semi-industrial Chute PSIG-5472 ..o 37
OPLIONS eiiiiieeiiee ettt ettt e et e e et e e s teeessbeeessseeessaaessseessssaesnseaessseeessseannns 38
P.T.O. Shaft 6408-E ......ooiiiie e 40
P.T.O. Shaft 6248-EG .....cceoiiiiiieeee e 41
P.T.O. Shaft 8114-EG ....cooiiiiiee e 42
GEar DOX 0451 .o 43
Gear BOX 8251 .. 44
Cylinder 25TRO4 ... 45
Hydraulic Motor MLH100, MLH125 & MLH250 .....cccccoiiiiiiiiiiiiieee 46
TOrQUE CRATT couuueeiiirinniiiniinnricnissnnnisssssnsecsssssssessssssssssssssssssssssssssssssssssssssssssssssssssssssss 47
WAITANTY oerriiiiiinnnnicnissnnnicsssnsecsssssssscssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 48







INTRODUCTION

CONGRATULATIONS!

Thank you for choosing PRONOVOST. We are
confident this equipment will meet your requirements
in terms of quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Snowblower. It contains
important information which will help you achieve
excellent returns with your Snowblower for years to
come.

Please read this manual completely before operating
your Snowblower and keep it for future reference.

Before starting the machine, you or any other person
who will be operating the Snowblower must
familiarize yourself with the safety recommendations
and the operating instructions. Please read carefully
and be sure to understand and follow all
recommendations and procedures.

In this manual, the right and left sides are identified as
shown on Figure 1A.

Figure 1A

If you require additional information on your
Snowblower, please contact your PRONOVOST
Dealer.

NOW take a moment to enter the model, serial
number and the date of purchase of your Snowblower
in the space provided.

When ordering parts from your Dealer, please refer to
these numbers for a fast and efficient service. Use
PRONOVOST parts for replacement.

The model and serial numbers are on the name plate
shown on Fig. 1B.

TRl

Figure 1B

MODEL: 25
SERIAL NO: £
DATE OF PURCHASE: £




SAFETY

GENERAL SAFETY
WHEN YOU SEE THIS SYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY IS INVOLVED

This symbol «<SAFETY ALERT) is used in this manual and
on the safety decals on the Snowblower. It warns you of the
possibility of danger. Carefully read, understand and follow
all safety recommendations before operating the
Snowblower.

1) Careful operation is the best assurance against acci-
dents. Carefully read this manual and follow all
recommendations before operating your Snowblower.
It is the owner’s responsibility to make sure that anyone
who will operate the Snowblower will read this manual
before operating the equipment.

2) Familiarize yourself with all controls and always be
ready to stop the Snowblower quickly in case of
emergency.

3) Never let a child operate the Snowblower.

4) Do not modify the Snowblower. Any non authorized
modification may affect the efficiency and/or safety of
the equipment and will automatically void the warranty.

5) Never operate the Snowblower with defective parts or if
damaged in any way. Have it repaired before operating.

6) Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on page 47.

7) Avoid wearing loose fitting clothing when working with
the Snowblower. These could get entangled in moving
parts of the equipment and cause accidents.

8) Prolonged exposure to noise may hamper hearing.
Protect yourself by wearing adequate protection
devices.

9) Hydraulic fluids under pressure can damage your skin.
Do not use your hands to locate a leak.

10) Before the beginning of the snow season, inspect all
areas where the Snowblower will be used and remove
any object which may cause an accident and/or damage
the equipment.

11) Never operate your Snowblower in poor visibility or
without proper lighting conditions.

SAFETY IN OPERATION

1) Be sure there are no obstructions around the equipment
and that no one stands near the equipment when in
operation.

2) Do not operate an engine in a confined or non ventilated
area.

3) Do not perform any adjustments, cleaning, maintenance
or repairs with the engine running. The engine must be
stopped and the P.T.O. disengaged. Preferably remove
the key from the ignition.

4) Wear adequate clothing when working in cold or windy
conditions.

5) Adjust skid shoes for proper ground clearance of
scraper blade, especially in rough terrain or soft ground
conditions.

6) Before operating, make sure the P.T.O. is properly
installed and secured.

7) Before starting-up the Snowblower, make sure the auger
and drum areas are free of ice.

8) Put P.T.O. control in neutral position before starting
engine.

9) Keep hands, feet and clothing away from moving parts
of the Snowblower. Stay away from the discharge chute.



SAFETY (cont'd)

10) Before unplugging the chute, always disengage the
P.T.O.,, stop the engine and relieve all hydraulic pressu-
res.

11) Do not operate in excessive inclined conditions. Be
careful when turning in slopes.

12) Never operate your Snowblower with missing guards or
without protective devices in place.

13) Do not operate your Snowblower near buildings,
windows or other vehicules without prior and proper
adjustment of the chute deflector.

14) Never aim discharge chute towards people or animals.
This may cause serious injuries.

15) Always reduce operating speed in slippery conditions.

16) Be careful when backing-up, make sure you have good
visibility.

17) Always be on the lookout for objects which may enter

the Snowblower.

18) If undue vibrations are felt, disengage the P.T.O., stop
the motor and look for the cause of the vibration.
Vibration is usually the indication of a problem.

19) At the end of the operation, disengage the P.T.O., lower
the Snowblower, put transmission in neutral, apply
parking brake, stop engine and remove the key from the
ignition.

SAFETY WITH MAINTENANCE

1) Perform the Snowblower maintenance according to
recommendations contained in this manual.

2) Stop engine and relieve all hydraulic pressures before
doing inspection, maintenance or repairs.

3) Never perform any work under the Snowblower while it
is supported only by the tractor's hydraulic system. It
must be completely supported by wooden blocks or
other safe means.

SAFETY IN TRANSPORT

1) On public roads, use proper safety lights and check
local regulations.

2) Be alert while driving on the road. Never carry
passengers.

3) Always disengage P.T.O. while moving from one area
of work to another.

4) TItis recommended to use both brake pedals
simultaneously for better control.

5) The recommended road speed should be such as to
maintain full control over steering and braking.

6) Be careful while backing up, make sure you have good
visibility.

SAFETY IN STORAGE

1) Provide adequate supports to prevent any accidental
overturning of the Snowblower.

2) Do not let children play in the area where the

Snowblower is stored.



DECALS

SAFETY DECALS

The safety decals are affixed wherever special safety
precautions are indicated. Locate them on the machine
and read them carefully. If a decal is damaged, lost or
illegible, install a new one. The following photos
indicate where each one must be installed.

A DANGER

TO AVOID SERIOUS INJURIES:

POUR EVITER
DES BLESSURES GRAVES:

- FOR SAFE OPERATION, FOLLOW OPERATING
INSTRUCTIONS IN OPERATOR’S MANUAL.

STOP ENGINE BEFORE LEAVING THE EQUIPMENT.

3- MACHINE HAS TO BE COMPLETELY STOPPED
BEFORE STARTING TO ADJUST OR LUBRICATE.

4- KEEP PEOPLE AND PETS AT SAFE DISTANCE
FROM MACHINE.

KEEP ALL GUARDS AND SHIELDS IN PLACE.

KEEP HANDS OUT OF THIS
DISCHARGE CHUTE.

GARDER LES MAINS ELOIGNEES
DE CETTE OUVERTURE.

POUR UN FONCTIONNEMENT SECURITAIRE SUIVRE
LES INSTRUCTIONS DANS LE MANUEL YOPERATION.

2- AVANT DE QUITTER LA MACHINE, ARRETER
LE MOTEUR.

| 3- ARRETER COMPLETEMENT LA MACHINE POUR
EFFECTUER ENTRETIEN ET LUAJUSTEMENT.

4- GARDER LES GENS ET LES ANIMAUX A UNE
DISTANCE SECURITAIRE.

GARDER TOUS LES ECRANS PROTECTEUR
EN PLACE. 190-07722

KEEP HANDS, FEET AND
CLOTHING CLEAR OF
ROTATING AUGER.

GARDER LES MAINS, LES PIEDS
ET LES VETEMENTS ELOIGNES
DES VIS SANS FIN.

(&2

KEEP A SAFE DISTANCE AWAY FROM DRIVE LINE Decal B

Figure 4

WHEN ENGAGED. MAKE CERTAIN THAT ALL Part no.: 190-07722

GUARDS ARE IN PLACE BEFORE OPERATING.

SE TENIR LOIN DES ARBRES D’ENTRAINEMENT
EN FONCTION. S’ASSURER QUE TOUS LES
GARDES SOIENT EN PLACE AVANT LA MISE

EN MARCHE.

KEEP CLEAR OF EQUIPMENT WHILE IN OPERATION.
SE TENIR LOIN DE CET EQUIPEMENT LORSQU'IL

EST EN MARCHE. 190-11671
Figure 2
Decal A Part no.: 190-11671

Figure 5
-8-



DECALS (cont'd)

Figure 6

A\ ATTENTION

OPERATE ONLY WITH
540 rpm

POWER TAKE-OFF

N‘UTILISER QU’AVEC
UNE PRISE DE FORCE

540 rpm 190-11641

Figure 7

Decal C Part no.: 190-11641

Decal E in Fig. 8 is located directly on the P.T.O.
shaft. It is not visible when the safety shield is in
place. It must never be visible when you operate the
equipment.

4\ DANGER

| SHIELD MISSING
D0 NOT OPERATE

ENVELOPPE PROTEGTRIGE
MANQUANTE
NE PAS UTILISER

4\ DANGER

Figure 8

Decal E Part no.: A108

-9.



DECALS (cont'd)

ARBRE DE TRANSMISSION

TOUT CONTACT PEUT ETRE MORYEL

ROTATING DRIVELINE RESTEZ ELOIGNE -
CONTACT CAN CAUSE DEATH PEUT AGRIPPER VETEMENTS

KEEP AWAY! NE PAS ACTIONNER SANS :

LES ENVELOPPES PROTECTRICES .
DO NOT OPERATE WITHOUT DE L’ARBRE DE TRANSMISSION, DU Flgure 12

ALL DRIVELINE, TRACTOR AND TRACTEUR ET DE LA MACHINE
EQUIPMENT SHIELDS IN PLACE FIXER SECURITAIREMENT LES

DRIVELINES SECURELY DEUX EXTREMITES DE L'ARBRE DE
ATTACHED AT BOTH ENDS TRANSMISSION.

DRIVELINE SHIELDS THAT TURN | S'ASSURER QUE LES ENVELOPPES
FREELY ON DRIVELINE PROTECTRICES TOURNENT LIBRE-
MENT SUR L'ARABRE DE TRAN-
SMISSION

AJUSTEMENT RECOMMANDE POUR
LES VALVES D'AMORTISSEMENT.
(IMPORTANT: LA PRESSION DQIT ETRE
EGALE DE CHAQUE COTE.)

¢ CHUTE: 1000 A 1200 PSI
* TAMBOUR ROTATIF: 1800 A 2000 PSI

ADJUSTMENT RECOMMENDED FOR
CUSHION VALVE. ('MPORTANT: THE
PRESSURE MUST BE EQUAL ON
EACH SIDE.)

* CHUTE: 1000 TO 1200 PSI
» ROTARY DRUM: 1800 TO 2000 PSI

5
8
g

Figure 13
Decal G Part no.: 190-10991

Figure 10

//7/ ADANGER\\\

Figure 14
-10 -



DECALS (cont'd)

MESURE SUIVANTE.

/ ATTENTION )

POUR UNE EFFICACITE MAXIMUM
DU RESSORT DE COMPRESSION,
AJUSTEZ CELUI-CI SELON LA

FOR MAXIMUM EFFIENCY OF THE
COMPRESSION SPRING, ADJUST AS
PER FOLLOWING MEASUREMENT.

\ 190—06651/

Figure 17
Decal J

Figure 15
Decal H

Figure 16

Part no.: 190-06651

Figure 18

-11 -

" A ATTENTION

CETTE PORTE A ETE CONGUE _
POUR AMELIORER LA VISIBILITE
LORSQUE LA NEIGE EST |
POUDREUSE. RETIRER CELLE-CI
LORSQUE LA NEIGE EST
COLLANTE.

THIS DOOR WAS DESIGNED TO
HELP IMPROVE OPERATOR VISION
WHEN OPERATING IN POWDER
SNOW CONDITIONS. YOU MAY
REMOVE THIS DOOR WHEN
BLOWING WET SNOW.

190-07611

Part no.: 190-07611




DECALS (cont'd)

MAINTENANCE DECALS

The maintenance decals indicate the points requiring
lubrication. Refer to maintenance section for more
details.

Figure 22

Figure 19 Part no.: A 105
Figure 20 Part no.: A 106

ATTENTION

CHECK OIL LEVEL
PERIODICALLY
80W90

VERIFIER LE NIVEAU
D’HUILE PERIODIQUEMENT
80W90

190-11581

Figure 21
Decal K Part no.: 190-11581

-12 -



ASSEMBLY

ASSEMBLY

1) The Snowblower is shipped partly assembled.

2) Install 3-point system according to the model of
your Snowblower. (See section 10 for parts
numbers). Use the holes most convenient to the
type of tractor used (Fig. 23).

3) Install P.T.O. shaft with the shear pin end onto the
Snowblower gear box (Fig. 24). Then attach

safety shield support chain as shown (Fig. 25).
WARNING: The telescoping tubes of the drive

shaft must never be allowed to bottom out while
maintaining a minimum overlap of 6 inches.

4) Ifyou install a hydraulic cylinder on the chute
deflector, use model 25TR04 cylinder.

5) For the installation of the chute rotation
mechanism, please refer to parts section,
according to the type used.

Figure 25

-13 -



STARTING-UP

Figure 27

Figure 28

1)

2)

3)

4)

5)

6)

7)

8)

-14 -

START-UP PROCEDURES

Check oil level in gearbox. Use SAE 80W90 gear
box oil.

Lubricate all points with a good quality
multipurpose grease.

Check chain take-up adjustment. The spring
maintaining the tension must be compressed to a
length between 3" and 3 1/4".

Verify for adequate tightness of all fastening
devices. Refer to torque chart on page 47.

Adjust skid shoes according to ground conditions
(Fig. 26).

Following the installation of the Snowblower on
the tractor, do not forget to lift the storage sup-
port (Fig. 27).

Make sure of a 540 RPM input to your
Snowblower.

Check impeller adjustment. The tip of the blades
should be approximately 1/8" to 3/16" from the
discharge wall of the drum. If necessary, adjust
with the take-up screws provided (Fig. 28).



MAINTENANCE

1) Wipe off all grease fittings with a clean cloth 7) Check tension of drive chain every 24 hours of
before adding grease in order to avoid injecting operation and adjust if necessary.
dirt and sand.

8) Check for tightness of bearing collars every 48

2) Repair or replace damaged grease fittings. hours of operation.
3) Lubricate all grease fittings every 8 hours of 9) Change gearbox oil once a year. Adjust to required
operation. oil level as per drawing in Parts List section. Use
SAE 80W90 oil.

4) Oil drive chain every 8 hours of operation.

) o 10) Check all nuts and bolts once a year. If necessary

5) Lubricate P.T.O. shaft as indicated below: use torque chart on page 47.

11) For the auger drive shaft, always use a grade 5
shear bolt.

12) For the PTO shaft, always use a grade 8.8 shear
bolt at 540 RPM.

Pull out the P.T.O. and lubricate between the two 13) UHMW slides do not require lubrification except

tubes with low temperature grease. Drive line at the end of the season in order to prevent corro-
tubes must slide easily even in cold weather. Clean sion of steel components that are in contact with
off old hardened grease and apply fresh grease as the UHMW material.

needed.
6) Check oil level in gear box once a month. Adjust

to required oil level as per drawing in Parts List
section. Use SAE 80W90 oil.

-15-



STORAGE

1) Store the Snowblower in a cool, dry place.
2) Support the Snowblower with wooden blocks.

3) Keep all piston rods in the retracted position. This
will assure better protection against the elements.

4) Clean your Snowblower.

5) Thoroughly inspect all parts of the Snowblower.
Replace or repair worn or defective parts.

6) Touch-up or repaint if necessary.

7) Lubricate all points before storage.

-16 -



TROUBLESHOOTING

PTO. SHAFT

PROBLEM

POSSIBLE CAUSE

CORRECTION

- Premature wear of U-joints and/
or bluish color of cross journals.

Insufficient lubrication.

Excessive working angle.

Poor quality lubricant.

Follow lubrication
recommendations.

Replace defective U-joints.
Make sure the Snowblower inlet
face is perpendicular to the
ground and if possible readjust
3-point hitch in order to position
the Snowblower further away
from tractor.

Use high quality lubricant.

- Gripping or premature wear of
telescoping members.

Too much sliding under load.

Tube overlap too-short: minimum
recommended is 6".

Insufficient lubrication.
Contaminants (sand, etc.).

Avoid raising Snowblower while
in operation.

Readjust 3-point hitch in order
to position the snowblower
closer to the tractor.

Follow lubrication
recommendations.

Replace defective telescopic
members.

- Damaged or jammed locking pin
or bolt.

Pin or orifice contaminated by
sand, ice, etc.

Telescoping members too long,
exerting pressure on locking
device.

Clean and grease.

Readjust 3-point hitch in order to
position the Snowblower further
away from tractor or shorten tu-
bes.

- Premature wear of guard tube
bearing ring.

Lack of lubrication.

Wrong installation of guard
chain.

Part of the guard in contact with
the equipment.

Follow lubrication instructions.
Adjust chain to prevent
interference between guard &
equipment.

Replace worn or damaged
bearing rings.

- Cut or deformed safety guard
tubes.

Tubes in contact with the
equipment.

Eliminate any interference
between tubes and equipment or
tractor.

Replace damaged tubes.

-17-




TROUBLESHOOTING (cont'd)

SNOWBLOWER

PROBLEM

POSSIBLE CAUSE

CORRECTION

- The snow is not being thrown as
far as usual.

- Tractor RPM too low.

- Gap too wide between impeller
blade tip and drum outlet wall.
- Insuffucient tractor HP.

Raise P.T.O. speed to a minimum
of 540 RPM.

Adjust impeller blades closer to
drum outlet (1/8" to 3/16").
Reduce travel speed.

- Frequent plugging of discharge
chute.

- Tractor RPM too low.

- Tractor RPM reduced too early
with snow still in the
Snowblower.

- Slippage of PTO clutch
mechanism.
- Wet snow condition.

Raise P.T.O. speed to a minimum
of 540 RPM.

Make sure the Snowblower is
completely empty before
reducing RPM, especially on
tractors with foot controlled
RPM.

Repare clutch.

Reduce travel speed.
Remove access panel.

- The impeller will not turn.

- Shear bolt broken on drive shaft.

Replace shear bolt.

- The auger will not turn.

- Shear bolt broken on drive shaft.

- Shear bolt broken on auger drive
shaft.

- Broken drive chain.

Replace shear bolt.
Replace shear bolt.

Fix or replace chain.

- The rotating drum will not turn.

- Broken key on motor.
- Ice accumulation.
- Wrong hydraulic connections.

Replace the key.
Remove ice.
Check hydraulic connections.

- The chute will not turn.

- Broken key on motor.
- Ice accumulation.
- Wrong hydraulic connections.

Replace the key.
Remove ice.
Check hydraulic connections.

-18 -




SPECIFICATIONS

GROUP I
P-540 P-620 P-680 P-720 P-720 P-720
Snowblower model Ja 80
P-680 P-720 P-720TRC P-720TRC
Snowblower model TRC TRC 4 80
Horse power recommended (HP) min.-max. 18 to 25 20 to 30 25 to 40 25 to 50 30 to 55 30 to 55
Working width in. - (cm) 54" 62" 68" 72" 74" 80"
Cutting height in. - (cm) 28" 28" 30" 30" 30" 30"
Height - Chute base po. - (cm) 29%5" 299" 317" 317" 334" 334"
Height - Chute base, TRC model po.-(cm) - - 34 34 36 36
Impeller diameter in. - (cm) 22" 22" 24" 24" 26" 26"
Depth of drum in. - (cm) 9" 9" 10%" 10%" 10%" 10%"
Impeller blades 4 4 4 4 4 4
Size of impeller shaft in. - (cm) 1h" 1h" 191" 1916" 191" 1916"
Height - Impeller center in. - (cm) 14" 14" 15" 15" 16 1/2" 16 1/2"
Impeller RPM 540 540 540 540 540 540
Number of augers 1 1 1 1 1 1
Main auger diameter in. - (cm) 16" 16" 19" 19" 19" 19"
Drive chain - main auger 50 50 60 60 60 60
0il bath sealed gear box Std. Std. Std. Std. Std. Std.
Chute rotation | Manual Opt. Opt. Opt. Opt. Opt. Opt.
mechanism Hydraulic (motor) Opt. Opt. Opt. Opt. Opt. Opt.
Number of shear bolts 2 2 2 2 2 2
Hitch category 1 1 1 1 1 1
Balanced impeller Std. Std. Std. Std. Std. Std.
Balanced auger Std. Std. Std. Std. Std. Std.
Drum rotation for hydraulic motor - - Std. Std. Std. Std.
Scraper blade | Std. steel - not rev. Std. Std. Std. Std. Std. Std.
Carbon steel 1/2" x 3" Opt. Opt. Opt. Opt. Opt. Opt.
Stainless steel 1/2" x 3" Opt. Opt. Opt. Opt. Opt. Opt.
Adjustable Standard steel Std. Std. Std. Std. Std. Std.
skid shoes Carbon steel Opt. Opt. Opt. Opt. Opt. Opt.
Stainless steel Opt. Opt. Opt. Opt. Opt. Opt.
Chute regular Opt. Opt. Opt. Opt. Opt. Opt.
semi-industrial Opt. Opt. Opt. Opt. Opt. Opt.
Déflecteur manual Opt. Opt. Opt. Opt. Opt. Opt.
hydraulic Opt. Opt. Opt. Opt. Opt. Opt.
Bearing [ ductile iron casting Std. Std. Std. Std. Std. Std.
Lateral blades Opt. Opt. Opt. Opt. Opt. Opt.
P.T.0. shaft standard No. 2 No. 2 No. 4 No. 5 No. 5 No. 5
optional - - - No. 6 No. 6 No. 6
Poids Ibs - kg 550 575 707 712 717 735
790 808 837 847

Design and specifications subject to change without notice.

[ |Shaded lines apply only to models with rotary drum (TRC).

-19 -




SNOWBLOWERS P-540 P-620

170-04415

-20 -



SNOWBLOWERS P-540 P-620 (cont'd)

REF. PART # DESCRIPTION ng
<

b ©

o o

1 140-01251 Scraper blade (not reversible) 3/8" x 272" X BOYa" g ..vuvuieieieii i 1 -

1 140-01261 Scraper blade (not reversible) 3/8" x 272" X 584" g .cuvieiviiiii i -1
2 319-38310 Plow bolt 7/16" NC x 172" Ig + nut & lock washer............ccooiiiiiiiiees 5 6
3 110-05541 Skid shoe (Fght SIAE) ..uueeiei e 1 1
4 8112 (o Yo QN o1 o T 12 PPN 2 2
5 140-03261 SKid Sh0ES [0CK . eniiiiieiei e 2 2
6 300-40430 Bolt 72" NC x 3% " Ig + nylon loCKNUT .....cciviiiii s 2 2
7 6520 S 0eT - Te L3N] o] o Yo ] o A PP 1 1
8 300-36550 Bolt 3/8" NC x 5% " Ig + Nylon I0CKNUL ... ..cniniiiiii e aeaens 4 4
9 6521 1 0eT - Te [ 3E-1U] o oo ] ol 1 o HP PP 1T 1
10 6451 GEar DOX T 28 i e 1T 1
11 Std. HItCh Pin Clip B/ 32 et eeas 4 4
12 6522 Adjustment plate for gear box + 4 nuts 3/8" NC ... 1 1
13 140-20371 3B-POINT SIAE DA e e 2 2
14 110-36772 RIGNT IOWET NITCR 1aeii et e e e eaees 1 1
15 300-40460 Bolt 72" NC X 4" Ig 4+ nylon [0CKNUT ... e 2 2
16 6253 LT oT= 1 (= Te [o] oV PPN 2 2
17 6408-E N I TR o - | i N 1T 1
18 110-33871 (0] T o= gl o1 o] o H PP 1 1
19 6466 SpliNed Aadaptor 1 4 =T O i s 17 1
20 110-07883 Auger drive shaft 20 7/8" Ig overall (including no. 19 & 26) ......cccevviiiiiiiiiiiiiiins 1 -
20 110-07893 Auger drive shaft 24 7/8" Ig overall (including no. 19 & 26) .....c.cccovviiiiiiiiienenenes -1
21 300-46370 Bolt 3/4" NC x 2 1/2" Ig 4+ nylon [ocknUt .......coiiiii e 1T 1
22 300-32340 Bolt 1/4" NC x 2" Ig grade 5 + nylon locknut ........c.coooiiiiiiiii s 1 1
23 160-26501 Bushing 1% " i.d. X 1 1/2" 0.d. X B/8" 1g «euvreiiiiiii e 1 1
24 110-07413 Sprocket #50 + shearplate (including # 23, 25 and 26) ........c.cocooiiiiiiiiiiiiiiiiins 1 1
25 160-26511 Bushing 17" i.d. X 172" 0.d. X 13/32" Ig . eeiiiiiii e 1 1
26 Std. Grease fitting % "-28 straight ... ..o s 5 b
27 UCFLD205-16 Bearing 1" 4 flange .o.uuinii i e 3 3
28 190-01422 Chain #50 X 58 /8" g iuiuiniiiiii i e 1 1
28 26A50 Connecting lINk NO. BO .o e 1T 1
28 59-50 Offset link No. 5O (if reqUIred) ....coeiiiiiii i e aas 1T 1
29 110-04361 Skid Sh0E (IEft SIAE) . euneieieie e 1 1
30 120-03487 Frame P-B40 ..o e 1 -
30 120-03507 Frame P-B20 ... e -1
31 150-00462 IAIET ClEVIS PIN et ettt ettt et e e et e e e eeaan 1 1
32 6604 IdlEr SPrOCKET D0 . .iiiiieiii it e et 2 2
33 160-01612 ] o To =] PP TP PPPN 2 2
34 110-01972 0 - PP 1T 1
35 110-01991 Threaded rod for idler adjustment + nut 7/16" NC .....ccoiiiiiiiiiiii e 1 1
36 110-01981 Threaded tube for idler adjustment ...... ..o e 1 1
37 6538 (00 00T oY LT T T Te] =T o T4 o T I TP PTRPPRN 1 1
38 300-36250 Bolt 3/8" NC x 1" Ig + nylon 1oCknUt ... 2 2
39 300-40280 Bolt 1/2" NC x 1 1/4" Ig + nylon locknut thin + washer 7/16" ..........c.cociviiiiiiinnns 6 6
40 376-40000 Flat Washer /2 e 1 1
41 346-41000 Nylon locknut 1/2" NC thin ..o e 1 1
42 Std. T LI o T[T R o PP 4 4
43 110-21291 (O o 11 I TUE T e [ o0}V PP 1 -
43 110-21301 (O] oF- T U E=Tde el 1Y =T PP -1
44 8374 Adjustable clamp fastener (welded) .........oooieiniiiiiii e 1 1
45 110-02233 (O] o F- 110 T [UE= o [P PP PPRIN 1 1
46 300-40340 Bolt 1/2" NC x 2" Ig + nylon 10CKNUL .....covinii s 4 4
47 Std. Cotter Pin 5/32" X 2" g (2) « e opt. opt.
48 6438 Chute adjusting O (1) vuvueiriiiieii e ettt r e e e e e aeees opt. opt.
49 6439 Chute adjusting tUDE (1) ..euiniiie i et opt. opt.
50 8112 o o3 S o 0 T 7720 I P opt. opt.
51 346-34000 NYION 10CKNUL B/T8™ NC (1) ceuiiiiiiiiiit e e et e e eeaaas opt. opt.
52 140-00881 Hoses MoUNtiNG PIate (1) ouviuiniiiiir et eees opt. opt.
b3 110-01121 Mounting sUPPOrt PIate (1) ..o e opt. opt.
54 Std. Cotter PiN T/8" X 1" Ig (1) iuiiiiii i e et ae e aaas opt. opt.
55 FLD205 [ F= T o - PP 3 3
56 UC205-16 Baring T o et 3 3



SNOWBLOWERS P-540 P-620 (cont'd)

REF.

PART #

300-36280
6288

6281

6282
120-01503
110-02242
300-36250
6471
300-38280
110-02001
300-34370
6276
110-13361
110-33781
300-40490
300-36250
110-36771
Std.
130-15452
300-36250
130-15431
300-32280
140-11101
150-06012

DESCRIPTION QTY
o O
<
B ©
o o

Bolt 3/8" NC x 1% " Ig + two-way loCkNULt ......oeiiiiiiiii e 4 4

SPrOCKET DO A BB T 1 B tiuiiiiii ittt ettt ettt e et e e et e e ene e eneaneaaens 17 1

AUGET P-D40 .o e 1 -

AUGET P-B20 .ttt e et -1

Chute (for model PSI-5472 see page 33) ...ouiiiiiiiiiiiiiiiii e opt. opt.

IMpeller 22" @ 4 Dlades .. ... 1T 1

Impeller cap screw 3/8" NC x 1" Ig (ass'd with locktite 242) + lock washer ................... 1T 1

U-shaped UHMW £ 12" @ i.d. oo e ens 1 1

Bolt 7/16" NC x 1% " Ig + nylon lock nut & flat washer ..............coooiiiiiiiiins 2 2

Retaining Bracket .......o.veii i 1T 1

Bolt 5/16" NC x 2 1/2" Ig + nylon IoCKNUL .....c.viiiiiii e 2 2

Square Key 74" X a"™ X 1 B/ I it 1 1

Hinged P.T.O. Shroud ...t e e 1T 1

[ Lo =TT I =T U T o] o 1o 1 1

Bolt 1/2" NC 4 1/2" Ig + nylon IoCKNUL ....cvenieiiii e 2 2

Bolt 3/8" NC x 1" Ig + nylon locknut + flat washer 5/16" ........coiiiiiiiiiiiiiiiiiinns 3 3

Left JOWET NITCR oo 1 1

Grease fitting 1/4"-28 90 @0 .eueuiuininini i aeaas 2 2

Interior guard (Welded) ... 1T 1

Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer ...........c.ccooooiiiiiiiiiiiice, 4 4

Interior guard (DOIEd) ....cvieii e T 1

Bolt 1/4" NC x 1 1/4" Ig 4+ nylon [0CKNUT ..o e 2 2

12 =T S o1 = 1 - 3 3

Pin for 3 point hitch (0P lINK) c.oeini e eaeas 1 1

-22 -



SNOWBLOWERS P-680 P-720

170-04395




SNOWBLOWERS P-680 P-720 (cont'd)

REF.

OCONOOPRLWN ==

10

PART #

140-01271
140-01281
319-38310
110-05541
8112
140-03261
300-40460
6520
300-40280
6521

8251

Std.

8199
140-20281
110-36772
300-40490
6253
6248-EG
8114-EG
110-28862
6466
110-07904
110-07914
302-46370
300-32340
160-26501
110-44352
160-26511
Std.
UCFD207-20
190-04702
26A60
59-60
110-04361
120-03527
120-03547
150-00332
8186
336-44000
110-16361
110-16321
110-01981
9473
300-36250
300-40325
376-44000
346-45000
300-40430
110-21311
110-21321
8374
110-18952
300-40340
Std.

6438

6439

8112

Std.
140-00881
110-01121
Std.

DESCRIPTION

Scraper blade (not reversible) 3/8" x 2%" x 76 %" Ig ...............
Scraper blade (not reversible) 3/8" x 2%" x 68%" Ig...............
Plow bolt 7/16" NC x 1%2" Ig + nut & lock washer.................
Skid shoe (right Side) ...oviuiiiiiiiii e
Lock Pin 174" e
Skid Sh0es [0CK ..cuiuiniiiii e
Bolt 2" NC x 4" Ig + nylon locknut .........coiiiiiiiiiiiiiien,
(o] To [T U] o] o L] o AP RP
Bolt %2" NC x 1 1/4" Ig + lock washer .........c.cooviiiiiiiiiiinnnn.
Storage SUPPOIt PiN c.eueeineeieiiieei et e e aeaees
Gear BOX T27D .oucieiii e
Hitch pin clip 5/32" e
Adjustment plate for gear box + 4 nuts 2" NC.............ceevenens
3-point Side bar ....c.eiiiii i
Right lower hitch ...
Bolt %2" NC x 4 1/2" Ig + nylon locknut .........c.ccooviiiiiiiinnne.
Pin category 1 ..
P.T.O. shaft oo
P.T.O. shaft o
Upper hitCh ...
Splined adaptor 1% "-T9 ..o
Auger drive shaft 24 7/16" Ig overall (including no. 19 & 26) ...
Auger drive shaft 26 7/16" Ig overall (including no. 19 & 26) ...
Bolt 3/4" NC x 2 1/2" Ig + nylon locknut ..........cccoieiiiiiinenn.n.
Bolt 1/4" NC x 2" Ig grade 5 + nylon locknut ........................
Bushing 1% " i.d. x 1 1/2" 0.d. X 5/8" Ig cevviviiiiiiiiiiiiiiinenns
Sprocket #60 + shearplate (including #23,25 &26) ................
Bushing 1% " i.d. x 17" 0.d. x 13/32" Ig.eeieieiiiiiiiiiiiiiien,
Grease fitting % "-28 straight ...
Bearing 1 1/4" + flange + 2 grease fitting (straight)...............
Chain #60 X 68 1/4" Ig .euiuiiii i
Connecting liNk N0. B0 ..ot
Offset link no. 60 (if required) .......ccovvvviiiiiiiiiii e
Skid shoe (left side) ....co.iviiiieiiiiii
Frame P-680 ......cuiiiiiiii i
Frame P-720 ..o
Idler CleVIS PN ..o
Idler sprocket #60 ......cceiiiiiii i
NUTL 5/8" NC . e ee e
0| 1=
Threaded rod for idler adjustment + nut 7/16" NC ..................
Threaded tube for idler adjustment ..........cocvoviiiiiiiiiieineenes
COMPreSSION SPIING «.cueeieieieiieat et e e eees
Bolt 3/8" NC x 1" Ig + nylon locknut .........cccoiviiiiiiiiiiinns

Bolt 1/2" NC x 1 3/4" Ig + nylon locknut thin + washer 7/16"

Flat washer 5/8" ...
Nylon locknut 5/8" NC thin ......cccooiiiiiiii e
Bolt 1/2" NC x 3 1/2" Ig + nylon locknut .............ocooiiininnne.
Chain guard COVEN ...t
Chain guard COVET ....uuiiiiiiii e ees
Adjustable clamp fastener (welded) ..........ccoeiiiiiiiiiiiiiiins
Chain gQUArd ....c s
Bolt 1/2" NC x 2" Ig + nylon locknut .........cocoieiiiiiiiiiinns
Cotter pin 5/32" X 2" 19 (2) «ereeeieieee e
Chute adjusting rod (1) ..vveeeiiiiiiii e
Chute adjusting tube (1) ..couiviiiiii e
LoCK PIN Ja " (1) tririiiii i e
Nylon locknut 5/T16" NC (1) e
Hoses mounting plate (1) ....ooeiieiiiiii e
Mounting support plate (1) ...ccoeiniiiiiiii s
Cotter pin 1/8" X 1" Ig (1) euiiieiii e

QTy

o o

0 «

©

o a
.............................. 1 -
.............................. -1
.............................. 7 7
.............................. 1 1
.............................. 2 2
.............................. 2 2
.............................. 2 2
.............................. 1 1
.............................. 8 8
.............................. 1 1
.............................. 1 1
.............................. 4 4
.............................. 1 1
.............................. 2 2
.............................. 1 1
.............................. 2 2
.............................. 2 2
.............................. 1 -
.............................. -1
.............................. 1 1
.............................. 1 1
.............................. 1 -
.............................. -1
.............................. 1 1
.............................. 1 1
.............................. 1 1
.............................. 1 1
.............................. 1 1
.............................. 8 8
.............................. 3 3
.............................. 1 1
.............................. 1 1
.............................. 1 1
.............................. 1 1
.............................. 1 -
.............................. -1
.............................. 1 1
.............................. 2 2
.............................. 2 2
.............................. 1 1
.............................. 1 1
.............................. 1 1
.............................. 1 1
.............................. 2 2
.............................. 12 12
.............................. 1 1
.............................. 1 1
.............................. 2 2
.............................. 1 -
.............................. -1
.............................. 1 1
.............................. 1 1
.............................. 4 4
.............................. opt. opt.
.............................. opt. opt.
.............................. opt. opt.
.............................. opt. opt.
.............................. opt. opt.
.............................. opt. opt.
.............................. opt. opt.
.............................. opt. opt.



SNOWBLOWERS P-680 P-720 (cont'd)

REF. PART # DESCRIPTION QTY
o o

0 W

© ~

o o

55 FD207 Flange for two grease fittings ...ocu.iiiiiiiiii e 3 3
56 uC207-20 Bearing T T/4 e 3 3
57 300-38310 Bolt 7/16" NC x 1 1/2" Ig + two-way locknut .........cociiiiiiiiiii e, 4 4
58 8021 SProCket B0 AB8 T T 1/4 B ciuiiiieiiii et enea e 1 1
59 110-18842 AUGET P-B80 e a e eaaan 1 -
59 110-18872 AUGET P-7 20 it e aaas -1
60 120-01503 Chute (1) (for model PSIG-5472 s€€ Page 33) cuiviiiiiiiiiiiiiiii i neaaeas opt. opt.
61 110-18991 IMpPeEller 24" @ 4 Dlades ... v 1 1
62 300-44310 Impeller cap screw 5/8" NC x 1% " Ig (ass'd with locktite 242) + lock washer ............. 1 1
63 6471 U-shaped UHMW £ 12" @ i.d. cooeeiiiii e 1 1
64 300-38280 Bolt 7/16" NC x 1% " Ig + nylon lock nut & flat washer ............c.coiiiiiiii s 2 2
65 110-02001 Retaining bracket ..o 1 1
66 300-34370 Bolt 5/16" NC x 2 1/2" Ig + nylon locknut .........coooiiiiiiiii e 2 2
67 8030 Square key 3/8" X B/8" X 32 I vueruiiiii i s 1 1
68 140-10571 BaCK Plate . .eeeie et aas 3 3
69 130-15522 Mounting plate for SAroUd .......o.eiiiiiii e 1T 1
70 300-32016 Bolt M8 x 1.25 X 16 mm Ig + 10Ck WaSher ......cccvviiiiiiiii e 2 2
71 130-15501 Hinged P.T.O. Shroud ... e 1 1
72 Std. LINCH PIN T/4™ X T /A" Ig cnieiiii et e e ens 1 1
73 Std. Grease fitting 1/4"-28 90 d@J. . ..uueeieieieee e aans 2 2
74 130-19432 Interior guard (welded) (from serial # 17071 71) c.oeiiiiiiii e 1 1
75 300-36250 Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer ... 4 4
76 130-27661 Interior guard (bolted) (from serial # 17071 7) .ouiiiiiriii e 1 1
77 300-32280 Bolt 1/4" NC x 1 1/4" Ig + nylon locknut ........coiii e 2 2
78 150-06012 Pin for 3 point hitch (top lINK) ..o e 1 1
79 110-36771 Left IOWEr NITCN o e 1T 1
80 110-33781 [ o F TR U o] o Lo o APPSR 1 1
81 Std. SPIING PiN B/ 1B X 2 e aas 2 2
82 300-36250 Bolt 3/8" NC x 1" Ig + nylon locknut + flat washer 5/168" .......cccoiiiiiiiiiiiiiins 3 3

-25-



SNOWBLOWERS P-680TRC P-720TRC

170-05393

' \\A‘ ;Q
§> =
Eh ey
'\® .

W
X

Q B NS A A
@@é @V/‘

-26 -



SNOWBLOWERS P-680TRC P-720TRC (cont'd)

REF. PART # DESCRIPTION

o
<

T

— P-680TRC
P-720TRC

1 140-01271 Scraper blade (not reversible) 3/8" x 272" X B4 V4" g .cuoieieiiiiiiiiii -

1 140-01281 Scraper blade (not reversible) 3/8" x 22" X 68 %4" I1g ...uvvveieiei i -1

2 319-38310 Plow bolt 7/16" NC x 172" Ig + nut & lock washer.............cooviiiiiiies 7 7

3 110-05541 Skid shoe (Fght SIAE) ...ueeiei e e 1 1

4 6515 U-shaped UHMW 3/8" X /168" X 77" 1g . uueieieieieieie ettt aeaens 1 1

5 8112 LOCK PN T/ e 2 2

6 140-03261 SKid SN0ES [0CK . neniiii e 2 2

7 300-40460 Bolt 72" NC x 4" Ig + Nylon IoCKNUL .. ..eniie e 2 2

8 130-03231 Guard for riNG gear SEGMENT . ..uiuiiiii i eaeaeaeaas 1T 1

9 300-38250 Bolt 7/16" NC x 1" Ig + nylon locknut & flat washer ... 2 2
10 Std. Cotter PiN 5/32™ X 2" 1g (2) ceuuitiiii it e opt. opt.
11 300-36250 Bolt 3/8" NC x 1" Ig + 10CKWaASher ....ceniiiiii e 4 4
12 8199 Adjustment plate for gear box + 4 nuts 72" NC ....coiiiiiiiiii e 1 1
13 110-21173 [ ToN = YA UL o 0 T 1 1
14 300-40280 Bolt 72" NC x 1 1/4" Ig + nylon 1oCknNUL .....coiii e 8 8
15 300-40280 Bolt %" NC x 1 1/4" Ig + lock washer .......ccoiiiiiiii e 8 8
16 Std. HitCh Pin Clip B/ 82 e e 4 4
17 6521 1ol - Te [ IE-TU] o] o Yo ] o 1 [ o NP PP 1 1
18 6520 1 (oY To [T 1U ] o o Lo ] o APPSR 1 1
19 110-05601 [ T=T=T gl oY DT ar U] o] o o 1T 1
20 8232 UHMW flat washer 3/16" x 4 5/8" i.d. X 8 1/8" 0.d. ..iiiiiiiiiiii e 1 1
21 8251 GEAN DOX T-27 D i et 1 1
22 140-20531 B-POINT SIAE DA L.ueiii i e e, 2 2
23 110-36772 RIGNT IOWET NITCR oot et a e 1 1
24 300-40490 Bolt %2" NC x 4 1/2" Ig + nylon 1ocknUT ... e 1 1
25 6253 T ToT= 1= Te [o] oV PPN 2 2
26 6248-EG P 0. Shaft e e 1 -
26 8114-EG Pl 0. STt e -1
27 110-28842 L0 o o 7= S o V1 o1 o TSt 1 1
28 6466 SPliNes adaptor T Ja ™ - T i s 17 1
29 300-32340 Safety shear bolt 1/4" NC x 2" Ig grade 5 + nylon locknut ..........c.cooiiiiiiiiiiiiinns 1 1
30 160-26501 Bushing 1% " i.d. X 1 1/2" 0.d. X B/8" 1g «euvreeeiiiii e 1 1
31 302-46370 Bolt 3/4" NC x 2 1/2" Ig 4+ nylon [ocknUt ..o e 1T 1
32 110-07904 Auger drive shaft 24 7/16" Ig overall (including no. 28 & 35) ....ccoiiiiiiiiiiiiiiins 1 -
32 110-07914 Auger drive shaft 26 7/16" Ig overall (including no. 28 & 35) ....cccoviiiiiiiiiieienenes -1
33 110-44352 Sprocket #60 + shearplate (including # 30, 34 & 35) .icovviiiiiiiiiiii s 1 1
34 160-26511 Bushing 1 1/4" i.d. x 1 1/2" 0.d. X 13/32" 1g «euiuiniiii e 1 1
35 Std. Grease fitting 1/4"-28 Straight .....ccovuiieii e 8 8
36 UCFD207-20 Bearing 1 1/4" + flange & two grease fittings (straight) ..........cocoiiiiiiiiiiienns 3 3
37 190-00581 Chain B0 X B B/4 . e 1 1
37 26A60 ConNecting lINK NO. B0 .iuiiuiii ettt e e e e 1 1
37 59-60 Offset link No. B0 (if reqUIred) ....coeiiiiiii e e aeeaas 1 1
38 110-04361 Skid ShoE (IEft SIAE) . uneieei e 1 1
39 120-03606 Frame P-BBOTRC ... ..iiiiiitiii ettt ettt ettt 1 -
39 120-03626 Frame P-720TRC ...t ettt ettt -1
40 150-00332 IAIET ClEVIS PIN ettt e ettt e et e e e eeaa 1 1
41 8186 IdIEr SPrOCKET #B0 ...t ettt 2 2
42 336-44000 N T = < H | PP 2 2
43 110-16361 L | =Y PP 1 1
44 110-16321 Threaded rod for idler adjustment + nut 7/16" NC ......ccciiiiiiiiiiii e 1 1
45 110-01981 Threaded tube for idler adjusStment ........oviiiiiii e 1T 1
46 9473 COMPIESSION SPIING c.e ettt ettt ettt ettt et et e e e e et e e et et e e e reeaaneaeanaeeanans 1 1
47 300-36250 Bolt 3/8" NC x 1" Ig 4+ nylon 1oCknNUL ......eiii e 2 2
48 300-40325 Bolt 1/2" NC x 1 3/4" Ig + nylon locknut + flat washer 7/16" ......c...cccviiiiiiiinns 12 12
49 376-44000 Flat Washer B/8 " ... e 1 1
50 346-45000 Nylon locknut 5/8™ NC thin ..o e 1 1



SNOWBLOWERS P-680TRC P-720TRC (cont'd)

REF. PART # DESCRIPTION QTy
O 0O

o o

[~

o ©

o «

©

o a

51 300-40340 Bolt 1/2" NC x 3 1/2" Ig + nylon locknut ..o e 2 2
52 110-34201 (04 F- T o e TUE- 1 o I oo 1= S PP 1 -
52 110-34211 (01 F- T o e TUE- o I oo 1= S PP -1
53 8374 Adjustable clamp fastener (welded) .......coouiiiiiiiiii s 1 1
54 110-18952 (0 T-11 0 e TUE- 1 o H PP 1 1
55 300-40340 Bolt 1/2" NC x 2" Ig 4 nylon 1oCknNUT ..o e 4 4
56 6438 Chute adjusting rod (1) ...t e eaas opt. opt.
57 6439 Chute adjusting tUDE (1) ..euieiii i et e aaas opt. opt.
58 8112 o o3 o1 T (1 1) PPN opt. opt.
59 346-34000 NYION TOCKNUTL 5/T8"™ NC (1) 1euiniiieniiiee ettt et e e e e eaaen opt. opt.
60 140-00881 Hoses MouNting PIate (1) uuiuiniieiiii et aee e opt. opt.
61 110-01121 Mounting SUPPOIt PIAte (1) vuuiuie i e e aas opt. opt.
62 Std. Cotter PIN 1/8™ X 1M G (1) wuerii it e e e e enees opt. opt.
63 120-01503 Chute (1) (for model PSIG-5472 s€€ PAge 33) couviviiiiiiiiiiiiiiiii e ens opt. opt.
64 300-38310 Bolt 7/16" NC x 1 1/2" Ig + two-way locknut ..........cooiiiii e 4 4
65 FD207 Flange for two grease fittings ......co.ouiiiiiniiii e 3 3
66 uCc207-20 Bearing T T/ e e 3 3
67 8021 SProCKEt #B0A B0 T T ot et 17 1
68 110-18842 AUGET P-BBOTRC ..eiiitiiii et aaas 1 -
68 110-18872 AUGET P-7 20T R C ottt -1
69 110-18991 LY 0T = g A B A o = Yo 1= = 1T 1
70 300-44340 Impeller cap screw 5/8" NC x 2" Ig (ass'd with locktite 242) + lock washer ............... 1 1
71 8369 = 1T 1
72 300-38280 Bolt 7/16" NC x 1% " Ig + nylon locknut & flat washer .............cocooiiiiiiiies 2 2
73 110-02001 Retaining bracket ... 1T 1
74 300-34370 Bolt 5/16" NC x 2 1/2" Ig + nylon IoCKNUL .....coiiiii e 2 2
75 6471 U-shaped UHMW £ 12" 0. .ooieiiiiiii ettt e e e e 1 1
76 8030 Square key 3/8" X 3/8" X B Yo Ig cunueiiiiii e 1 1
77 110-44331 SProcket (9 18ETh) ..vei i 1 1
78 300-32220 Bolt 1/4" NC x 3/4" Ig + lock washer ..o 1T 1
79 MLH100 Hydraulic motor for rotary drum ... e 1 1
80 6622 Spacer 1 1/4" 0.d. X 3/4" i.d. X 9/16" Ig «errniniii e 1 1
81 130-15522 Mounting plate for Shroud ..........ouiiiii 1T 1
82 300-32016 Bolt M8 x 1.25 x 16 mm Ig + lock washer ... 2 2
83 130-15511 Hinged P.T.O. Shroud ......ccouiiii i e e e 1T 1
84 Std. LINCh PIN T/4" X 1 /4 1g cenitiiie et 1 1
85 Std. Grease fitting 1/4"-28 90 @0 «cutuiuiuini it 2 2
86 130-19432 Interior guard (Welded) ... oo 1T 1
87 130-27661 Interior guard (DOITEA) ....uiiiii e 1T 1
88 300-36250 Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer ... 4 4
89 300-32280 Bolt 1/4" NC x 1 1/4" Ig 4+ nylon locknUt .......cooiiiii e 2 2
90 140-10571 BaCK Plate et e, 3 3
91 150-06012 Pin for 3 point hitch (top liNk) ... e 1 1
92 110-36771 Left JoWer NitCh ..o 1T 1
93 Std. SPrING PIN B/ 16" X 2 1g ettt 2 2
94 110-33781 | (oY= T U T o o T ] o AP P 1 1
95 110-18441 Adjustment plate for motor + 4 nuts 7/16" NC ......c.oiiiiiiiiiii e 1 1
96 300-38310 Bolt 7/16" NC x 1 1/2" Ig + nylon IoCKNUL .....cviiniiii e 4 4
97 300-36250 Bolt 3/8" NC x 1" Ig + nylon locknut + flat washer 5/16" ..o, 3 3
98 150-12741 Flat washer 7/16" heavy-AULY ....c.iiiiiiiiiiiiir e e e e e 4 4

-28 -



SNOWBLOWERS P-720-74 P-720-80

170-03965R1




SNOWBLOWERS P-720-74 P-720-80 (cont'd)

REF.

OCONOOOAPWN ==

PART #

140-11181
140-14131
319-38310
110-05541
8112
140-03261
300-40460
6520
300-40280
6521

8251

Std.

8199
140-17432
110-36772
300-40490
6253
8114-EG
110-28862
6466
110-16333
110-22803
302-46370
300-32340
160-26511
110-44352
160-26501
Std.
UCFD207-20
190-00581
26A60
59-60
110-04361
120-04116
120-04575
150-00332
8186
336-44000
110-16361
110-16321
110-01981
6538
300-36250
300-40325
376-44000
346-45000
300-40430
110-21321
110-22812
8374
110-18952
300-40340
Std.

6438

6439

8112

Std.
140-00881

DESCRIPTION QTyY

+ o

9

o o

N

~

o o
Scraper blade (not reversible) 3/8" x 27" X 7O0Va" g «.ouvuiniii i 1 -
Scraper blade (not reversible) 3/8" x 272" X 70%4" 1g «.vuvuiiii i -1
Plow bolt 7/16" NC x 172" Ig + nut & lock washer.............coooiiiiiiies 7 8
Skid Shoe (FIght SIAE) «.u.unii e 1T 1
[ Tod 1 o 11 T 1 PPN 2 2
SKid Sh0ES [0CK . niiiiieiei e 2 2
Bolt 72" NC x 4" Ig 4+ nylon [0CKNUT ... e 2 2
S LeT - Te L3N] o] o Lo ] A PP 1 1
Bolt 72" NC x 1 1/4" Ig + lock Washer ... e 8 8
1 (o] To T IE-UT o o Lo ] o 1 o NP PP 1T 1
GEAN DOX T 27D i e 1T 1
HitCh Pin Clip B/ 82 i e aas 4 4
Adjustment plate for gear box + 4 nuts 72" NC ... 1 1
B-POINT SIAE DA ..ueiii i e, 2 2
Right [oWer hITCh ..o et eenes T 1
Bolt 72" NC x 4 1/2" Ig + nylon locknut ... ..o 2 2
g T oT= 1Yo [o] oV PPN 2 2
P T 0. SRt e 1T 1
(8o o 1T gl 011 (o IR PP 1 1
Splined Aadaptor 1 4 =T O i s 17 1
Auger drive shaft 27 9/16" Ig overall (including no. 19 & 26) ......ccvovviniiniiiinenenes 1 -
Auger drive shaft 30 9/16" Ig overall (including no. 19 & 26) ....ccovvviiiiiiiiiiiiiiiienne. -1
Bolt 3/4" NC x 2 1/2" Ig 4+ nylon locknUt .......cooiiiiii e 1 1
Bolt 1/4" NC x 2" Ig grade 5 + nylon [ocknuUt .........cooiiiiiiiii e 1 1
Bushing 1% " i.d. X 1 1/2" 0.d. X 7/168" 1g ceueniniiii e 1 1
Sprocket #80 + Shearplate ......o.vieiiiii i e 17 1
Brass bushing 1% " i.d. x 172" 0.d. X 5/8" 19 .euviiiiii e 1T 1
Grease fitting % "-28 straight ... ..o s 8 8
Bearing 1 1/4" + flange + 2 grease fitting (straight) .........cocoiiiiiiies 3 3
Chain #60 X B9 B/4" g .ouiuinitiiit e 1 1
Connecting lINK NO. B0 ..ot et aas 1T 1
Offset link No. B0 (if rerqUIred) ......oveiiiiiii i e e aeeaens 1T 1
Skid shoe (IEft SId@) .euunie i 1 1
Frame P-7 20-74 e 1 -
Frame P-720-80 ...uiieii i -1
Lo LY o 1A T oo 1 1
Idler SProCKet #B0 ... .t 2 2
UL B5/8 ™ N C . ettt et 2 2
0|1 1T 1
Threaded rod for idler adjustment + nut 7/16" NC ..o 1 1
Threaded tube for idler adjusStment ........oviiiiiii e e T 1
(00T 00T oY LT TT o] =T o T4 o T I PP 1 1
Bolt 3/8" NC x 1" Ig + nylon 1oCknUt ... e 4 4
Bolt 1/2" NC x 1 3/4" Ig + nylon locknut + flat washer 7/16" ......c...cocviiiiiiiinnnns 12 12
Flat Washer B5/8 ..o e 1 1
Nylon locknut 5/8™ NC thin ... e 1 1
Bolt 1/2" NC x 3 1/2" Ig 4+ nylon locknUt .......coiiii e 2 2
(O] o T TT e U E=T e oo 1Y =T PP 1 -
Chain QUK COVET ... ettt ettt e e e e neees -1
Adjustable clamp fastener (Welded) .......oviiiiiiiii 1T 1
(1 g F- 110 T [UE= o [P PPN 1 1
Bolt 1/2" NC x 2" Ig + nylon 1oCknUt .....couinii s 4 4
Cotter PiN 5/32™ X 2" 1g (2) ceueitiiii ittt e e opt. opt.
Chute adjusting oG (1) cuvueiriiieii i e e e e aeees opt. opt.
Chute adjusting tUDE (1) .cueiie et opt. opt.
[ Tod [ o1 T/ () PPN opt. opt.
NYION 10CKNUL B/T6" NC (1) 1uiiiiiiiii ittt ae e aaas opt. opt.
Hoses Mounting plate (1) .o et opt. opt.



SNOWBLOWERS P-720-74 P-720-80 (cont'd)

REF.

PART #

110-01121
Std.
FD207
uC207-20
300-38310
8021
110-19002
110-22822
120-01503
110-28831
300-44310
6471
300-38280
110-02001
300-34370
8030
140-10571
130-156522
300-32016
130-15501
Std.

Std.
130-19432
300-36250
130-27661
300-32280
150-06012
110-36771
110-33781
Std.
300-36250

DESCRIPTION QTY

t o

o

o o

N

~

o a
Mounting SUPPOIt PIAte (1) c.vueiei i e e e e e e e aeas opt. opt.
Cotter PIN T/8" X 1M Ig (1) wiriii ittt aeens opt. opt.
Flange for two grease fittings .....o.ouiiieiniiii e 3 3
Bearing T T/ e e 3 3
Bolt 7/16" NC x 1 1/2" Ig + two-way locknut .........cocoiiiiiiiiii e 4 4
SProcket B0 A38 T 1 T/4" @ i ettt 1 1
AUGET P-7 20-7 4 .o e s 1 -
AUGET P-720-80 .ottt s -1
Chute (1) (for model PSIG-5472 see page 33) ..civiiiiiiiiiiiiiiiiiiee e opt. opt.
IMpPeEller 26" @ 4 Dlades ..ouvinii it e e 1T 1
Impeller cap screw 5/8" NC x 1% " Ig (ass'd with locktite 242) + lock washer ............ 1T 1
U-shaped UHMW £ 12" @ i.d. .ooeeiiiii e 1 1
Bolt 7/16" NC x 1% " Ig + nylon lock nut & flat washer ............c.cooiiiiiiiiens 2 2
Retaining DraCKet ....o.uieei e T 1
Bolt 5/16" NC x 2 1/2" Ig + nylon locknut .........ccooiiiiiii e 2 2
Square key 3/8" X 3/8" X 32 Ig vueuiiii i 1 1
2 F T |G o] - 1 1= 3 3
Mounting plate for Shroud ... e 1 1
Bolt M8 x 1.25 x 16 mm Ig + 1ock WaSher .......ccoiiiiiiiiiic e 2 2
HIiNged P.T. 0. SRIOUd ...u.viiiiiiii e e e 1T 1
LINCh Pin T/4" X 1 B/4" 1g et 1 1
Grease fitting 1/4"-28 90 dEJ. . .uuuiuiieiiieeie e aaas 2 2
Interior guard (welded) (from serial # 1707 71) oo e 1T 1
Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer ... 4 4
Interior guard (bolted) (from serial # 17071 7) .ouiieiiiriii e 1T 1
Bolt 1/4" NC x 1 1/4" Ig + nylon locknut ........coiniiiiii e 2 2
Pin for 3 point hitch (top liNk) ..o e 1 1
Left IOWEr NITCN . 1 1
L Lo LT XY o] o Y] S 1 1
SPIING PIN B/ T B X 2 s 2 2
Bolt 3/8" NC x 1" Ig + nylon locknut + flat washer 5/168" ........ocoiiiiiiiiiiiiiins 3 3

-31-




SNOWBLOWERS P-720TRC-74 P-720TRC-80

170-05063R1




SNOWBLOWERS P-720TRC-74 P-720TRC-80 (cont'd)

REF.

-
QCQOWONOOPR,WN= =

WWWWWWWNNNNNNNNNN=22 222
O WONN_L,OOONOOODOPWON,LrOOOONOOOGOP,WN=

36
37
37
37
38
39
39
40
41
42
43
44
45
46
47
48
49
50

PART #

140-11181
140-14131
319-38310
110-05541
190-11241
8112
140-03261
300-40460
130-72911
300-38250
Std.
300-36250
8199
110-40391
300-40280
300-40280
Std.

6521

6520
110-40501
8232

8251
140-23871
110-36772
300-40490
6253
8114-EG
110-40561
6466
300-32340
160-26511
300-46370
110-16333
110-22803
110-44352
160-26501
Std.
UCFD207-20
190-00581
26A60
59-60
110-04361
120-07082
120-07162
150-00332
8186
336-44000
110-16361
110-16321
110-01981
9473
300-36250
300-40325
376-44000
346-45000

DESCRIPTION QTy

Scraper blade (not reversible) 3/8" x 2%" X 70V " g «euvniiiii i
Scraper blade (not reversible) 3/8" x 27" X 768V " Ig «eueuiiii i
Plow bolt 7/16" NC x 1% " Ig + nut & lock washer.........c...ooooiiiiiiiiis
Skid Shoe (Fght SIdE) ... e e as
U-shaped UHMW 3/8" x 5/8" X 83 3/8" g «ueuiuiuiniiiiii i
[T o] [ o 1 T PP
SKid SN0ES 10CK .. eieii s
Bolt 72" NC x 4" Ig 4+ nylon [0CKNUT ....cviniiii e
Guard for riNg gear SEGMENT ......uiiie ittt e et e e e e aaanaas
Bolt 7/16" NC x 1" Ig + nylon locknut & flat washer ............ccooiiiiiiiiiiis
Cotter Pin B5/32™ X 2" 1g (2) tuiuiii i op
Bolt 3/8" NC x 1" Ig 4+ lock washer .......ccoiiiiiiii e
Adjustment plate for gear box + 4 nuts 72" NC ..o
ROTary drum 268" @ ..ueeeieiiie i e
Bolt 72" NC x 1 1/4" Ig + nylon locknut ..o
Bolt 72" NC x 1 1/4" Ig 4+ lock Washer .......ciiiiiiiii e
Hiteh pin Clip B/ 32 e e
RS 0eT T [ IE-1U] o oY) o i 11 o HP NPT
(0] - Te [T U] o] o Lo ] o A PP
GEAI DOX SUPPOIT et et aas
UHMW flat washer 3/16" x 4 5/8" i.d. X 8 1/8" 0.d. «.oviiiiiiiiiiiiiii e,
GEAN DOX T-27D it e et aas
B-POINT SIAE DA L.ttt aas
Right Iower hitCh ... e e
Bolt 72" NC x 4 1/2" Ig + nylon locknut ...
PiN CatEgOrY T e e e
O IO ] o - i PP
[0 o] oX=T gl oY1 ] o I PP
Splines adaptor T 1o - T . s
Safety shear bolt 1/4" NC x 2" Ig grade 5 + nylon locknut .........ccccoiiiiiiiiiiiinnns
Bushing 1% " i.d. x 1 1/2" 0.d. X 7/168™ Ig ceueniniii i
Bolt 3/4" NC x 2 1/2" Ig 4+ nylon loCKNUT ......oiiiiiiiii e
Auger drive shaft 27 5/16" Ig overall (including no. 28 & 35) ..cccovviiiiiiiiiiiiiiiienen,
Auger drive shaft 30 5/16" Ig overall (including no. 28 & 35) ..ccccvviiiiiiiiiiiiiinenen,
Sprocket #60 + shearplate (including # 30, 34 and 35) ....cccoviiiiiiiiiiiiiiice
Bushing 1 1/4" i.d. x 1 1/2" 0.d. X 5/8" Ig cueuininii i
Grease fitting 1/4"-28 Straight ......oeieiii s
Bearing 11/4" + flange & two grease fittings (straight) ..........c.cooiiiiiiiinns
Chain #B0 X B89 B/4" g eueneiii e aaas
Connecting liNK NO. B0 ... e aas
Offset link no. B0 (if reqUIred) ......couiuiiiiii e as
Skid Sh0oe (1€ft SIAE) «.uuuniei e
Frame P-720-74TRC .. e
Frame P-720-80TRC ... et
o] [T g o1 LNV - oY o PPN
Idler SProCKet #B0 .. ...
UL B/8" N e ettt ettt ettt a e e
Lo | 1= PP
Threaded rod for idler adjustment + nut 7/16" NC .......oiiiiiiii e
Threaded rod for idler adjustment ..........oiiiiiiiii s
COMPIESSION SPIING «utiaiiititiee ettt e e e e et et ettt e e e ta e et e e n et e aaaneeananans
Bolt 3/8" NC x 1" Ig + nylon [0CKNUT ...
Bolt 1/2" NC x 1 3/4" Ig + nylon locknut + flat washer 7/16" .........c.ccoviiiiiiiiinnnns 1
Flat Washer B/ ... s
Nylon locknut 5/8" NC thin ... e

o
ke

B, A A A NN, s N, =, PR TN L,NNNNN_, g, =
L, A D S NN, NN, 2 N, =, DNTNN_CNNNN= @ =

S O i o o I Y,
[ G U 0 o I QG

S, EmS NN =, a2 aNN -
S, S NN =, a2 a NN = -




SNOWBLOWERS P-720TRC-74 P-720TRC-80 (cont'd)

REF.

51
52
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98

PART #

300-40430
110-40541
110-40581
8374
110-21331
300-40340
6438

6439

8112
346-34000
140-00881
110-01121
Std.
120-01503
300-38310
FD207
uc207-20
8021
110-19002
110-22822
110-28831
300-44340
8369
300-38280
110-02001
300-34370
6471

8030
110-44331
300-32220
MLH-100
6622
130-15522
300-32016
130-15511
Std.

Std.
130-19432
130-27661
300-36250
300-32280
140-10571
150-06012
110-36771
Std.
110-33781
110-18441
300-38310
300-36250
150-12741

DESCRIPTION QTy

X3
Bolt 1/2" NC x 3 1/2" Ig 4+ nylon [0CKNUT ..o e 2 2
Chain guard cover P-720-74TRC ... e ee s 1 -
Chain guard cover P-720-80TRC ... e e as -1
Adjustable clamp fastener (welded) ...........oooiiiiiiiii e 1 1
L0y F- 11 I TU - 1o PP 1 1
Bolt 72" NC x 2" Ig 4+ nylon [0CKNUT .....onieii s 4 4
Chute adjusting rod (1) ...ttt e e aas opt. opt.
Chute adjusting tube (1) ...c.eeiie e aas opt. opt.
[ Tod 1 o1 T 1 ) PP opt. opt.
NYIoN 10CKNUT B/T68" NC (1) 1iriiiieiiiii i et aeee e opt. opt.
Hoses Mounting plate (1) .o e opt. opt.
Mounting support Plate (1) ... opt. opt.
Cotter PiN T/8" X 1" g (1) iuiiiii i e e e et eeaaaaas opt. opt.
Chute (for model PSIG-5472 see P. 37) (1) cueiiiiiiii e opt. opt.
Bolt 7/16" NC x 11/2" Ig 4+ two-way [0CKNUT ......oieiiiiiiiii s 4 4
Flange for two grease fittings ......co.iuiiiiiiiiii e 3 3
Bearing T T/ 4 o e 3 3
SProcket #BOA B T 1 o o e aas 1 1
AUGET P-720-7 4T R ettt ettt ans 1 -
AUGET P-720-80TRC . e ettt ettt ettt aans -1
IMpeller 26" @ 4 Dlades ......oueueieiiii e 1T 1
Impeller cap screw 5/8" NC x 2" Ig (ass'd with locktite 242) + lock washer ............. 1 1
Y2 PPN 1 1
Bolt 7/16" NC x 1% " Ig + nylon locknut & flat washer ..o 2 2
Retaining Bracket ... e 1T 1
Bolt 5/16" NC x 2% " Ig 4+ nylon loCKNUT ..o 2 2
U-shaped UHMW £ 12" 0. oottt et eeeas 1 1
Square key 3/8" X 3/8" X B Yo Ig cuueii e 1 1
Sprocket (9 teeth) ... 1 1
Bolt 1/4" NC x 3/4" Ig + 10ck WasSher .........oiiiiiiiii e 1 1
Hydraulic motor for rotary drum ... e 1 1
Spacer 1 1/4" 0.d. X 3/4" i.d. X 9/16" Ig «eueniniii e 1 1
Mounting plate for Shroud ............ooiiii e 1 1
Bolt M8 x 1.25 x 16 mm Ig + lock washer ..o 2 2
Hinged P.T.O. Shroud ...t e e 1 1
LINCh PIN T/4" X 1 /4 1 ceeieieii i et eeas 1 1
Grease fitting 1/4"-28 90 @0 «eutuiuiuinin ittt aas 2 2
Interior guard (Welded) ... e 1 1
Interior guard (DOIted) ......oeuiei e 1T 1
Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer ..o 4 4
Bolt 1/4" NC x 1 1/4" Ig 4+ nylon [oCKNUT ..o e 2 2
BaCK Plate .t e 3 3
Pin for 3 point hitch (top liNK) ...enie s 1 1
Left IOWer NITCh .ot 1 1
SPIING PN B/ 8" X 2 e 2 2
[ (oL T I TU o] o] o AP P PN 1 1
Adjustment plate for motor + 4 nuts 7/16" ... i 1 1
Bolt 7/16" NC x 1 1/2" Ig + nylon locknuUt ........coiiiiiiiiii s 4 4
Bolt 3/8" NC x 1" Ig + nylon locknut + flat washer 5/16" .......cccciviiiiiiiiiiiiien, 3 3
Flat washer 7/16" heavy-dULY ......ccoiiiuiiiii e e s 4 4

-34 -



MANUAL CHUTE KIT MR-4864

170-01293

REF.

NooaprhwN =

PART #

Std.
130-09091
300-38310
110-08061
110-08071
300-38280
140-05661

DESCRIPTION

ROIl PIN /4 X 1 T 2 e e et
(O = 01 =Y 0 o o 1=
Bolt 7/16" NC x 1 1/2" Ig + nylon locknut & flat washer ..............cccoiiiiiinns

Crank ...

(8 =T oY =T o] Yo F
Bolt 7/16" x 1% " Ig + nylon locknut ... ..o

Stopper

-35-




HYDRAULIC CHUTE KIT voor SP-4864

170-01303

REF.

—
QuUWooNNOOOaP,WN -

—_
N =

13
14

PART #

300-32220
110-44331
323-36160
300-38280
300-36250
130-07911
MLH125
MLH250
130-08561
300-34250
300-38280
140-05661
150-12741
RSP-1/16x10 ORB
8369

DESCRIPTION

Bolt 1/4" NC X 3/4" Ig 4 10CKNUL ..viiiieii e
SProcket (9 tEETN) .oiiriiii i e
Allen set screw 3/8" NC X 3/8" Ig «uuuiuiieiiii i
Bolt 7/16" NC x 1 1/2" Ig + nylon locknut ........cccoiiiiiiiii e,
Bolt 3/8" NC x 1" Ig + lock Washer .......c.coiuiiiiii e
MoTor MOUNTING PlAte .o.ueei e e e
HYAraulic MOTOr .o e e e
HYAraulic MOTOr .o e e
€ LU= o
Bolt 5/16" NC x 1" Ig + lock washer .......c.coiiiiiiiiii e
Bolt 7/16" NC x 1% " Ig 4+ nylon [oCKNUT ......oeiviiiiiii e
£ ] 0] 1T
Flat washer 7/16" heavy-AULY ....iiuiiiiiiii i e eas
Kit of two unidirectional restriCtors ......oviuiiiiii e
=

-36 -



SEMI-INDUSTRIAL CHUTE PSIG-5472

REF.

—
QOVWONOOOGPA,WN =

_
WnN -

14
15
16
17
18
19
opt.
19
opt.

PART #

110-22861
110-22871
110-36763
140-14171
150-05391
Std.
378-36500
346-36000
110-01122
Std.
140-13071
300-32250
300-38340
25TRO4
Std.

6004
110-32762
8374
RSP-1/16x06 NPT

RSP-1/16x08 NPT

170-03513
DESCRIPTION QTyY
Upper chute defleCtor . ..o e e e 1
Lower chute defleCtor ...t 1
CRULE DaSE o 1
(0] o T = o3 1T N o Yo P 2
Spacer for CONNECTING FOd ....uiiii i 2
Grease fitting 1/4" - 28 droit ..coveieii i 8
(VAT 1= 2 1= P 2
NYION 10CKNUT 3/8" NC .uiiiiii i e e aaaeas 2
Mounting suppOrt Plate (1) ..o e opt.
Cotter PN T/8" X 1 I teiniiie i e opt.
Hoses mounting plate (1) ..o e e ee s opt.
Bolt 1/4" NC x 1" Ig + nylon locknut (1) ...couiniiiiii e opt.
Bolt 7/16" NC x 2" Ig 4+ nylon loCkNUt ..ot 2
Y 11T - opt.
Hairpin COtter 7/8 " () cuieie i e e e opt.
Clevis pin 1" X 3 1/8" 1g (2) 1erriniiie i e opt.
ACCESS PANEI ..t et 1
Adjustable clamp fastener (welded) ........ccoiiiiiiiiiii i 1

Kit of two unidirectional restrictors 3/8" NPT ....cciiiiiiiii i

Kit of two unidirectional restr%:,}ors T/2 " NPT e




OPTIONS

170-02983

-38 -



OPTIONS (cont'd)

REF.

SIT1

N

v

OO NNNNNNNYNYNOOOOODOOOOIOI OOl Ol D WWWWWwWw

PHD

10
PST
11
12
cL
13
14

PART #

140-12281
140-12271
140-05801
140-05791
140-11241
140-14151
319-38310

190-05103
190-05113
190-05123
190-02683
190-05133
190-06262
319-38340
140-13332
140-13342
140-13352
140-13362
140-13372
140-14162
130-569131
130-59141
130-569151
130-59161
130-59111
130-59121

140-15321
140-15331
140-15341
140-15351
140-15361
140-15371
319-38310
333-40310

110-07701
110-07711

110-25341
110-25342

140-05941
319-38310

DESCRIPTION

Semi-industrial scraper blade, carbon steel, not reversible, not sharpened

112" X 3" X B0 A" e
A et

2"x3"x581
2"x3"x641
2"x3"x68 1

1]
1/
1]
112" x 3" x 701

—_—— — —

Tivar scraper blade, not reversible 1" x 4 3/4" x 50 1/4" ...
Tivar scraper blade, not reversible 1" x 4 3/4" x 58 1/4" ...
Tivar scraper blade, not reversible 1" x 4 3/4" X 684 1/4" ...
Tivar scraper blade, not reversible 1" x 4 3/4" x 68 1/4" ..o
Tivar scraper blade, not reversible 1" x 4 3/4" X 70 1/4" ...
Tivar scraper blade, not reversible 1" x 4 3/4" X 76 1/4" ..o
Plow bolt 7/16" x 2" Ig + nut & lock WaSher .........cccvereveeererencrrereeereeeeenes

Tivar blade lower holder 1/4" x 1 1/2" x 50 1/4"'
Tivar blade lower holder 1/4" x 11
Tivar blade lower holder 1/4" x 1 1
Tivar blade lower holder 1/4" x 11
Tivar blade lower holder 1/4" x 1 1

—_ = = =

Tivar blade upper holder 3/16" X 3 3/4" X 70 14" .....oveeereeeeereee s
Tivar blade upper holder 3/16" x 3 3/4" X 76 14" ...

Stainless steel scraper blade, not reversible, not sharpened 1/2" x 3" x 50 1/

Stainless steel scraper blade, not reversible, not sharpened 1/2" x 3" x b8 1/4"
Stainless steel scraper blade, not reversible, not sharpened 1/2" x 3" x 64 1/4"
Stainless steel scraper blade, not reversible, not sharpened 1/2" x 3" x 68 1/4"
Stainless steel scraper blade, not reversible, not sharpened 1/2" x 3" x 70 1/4"
Stainless steel scraper blade, not reversible, not sharpened 1/2" x 3" x 76 1/4"

Plow bolt 7/16" NC x 1 1/2" Ig + nut & lock Washer ...........ocovverereerereerenserenees
Bolt cyl. head 6 PC 1/2" NC x 1 1/2" Ig (inox) + nut & lock washer ...................

Carhon steel skid shoe (Ieft Side) ........ccccoeeeeeeereecerecere e
Carhon steel skid shoe (right Side) ........cccoeeeveeeerrierrrerrerre e

Stainless steel skid shoe (left Side)........ccocvererererrirenerrree e
Stainless steel skid shoe (right Side) .......ccceeeeeeeeeeeeeerceercreee e

Lateral blade ..o
Plow bolt 7/16" NC x 1 1/2" Ig + nut & lock Washer ...........occvrerereerennerennerennes

-39 .-

ettt a et ee e e e e e e e s
A et s
12" X 3" X 7B TIA" ettt eee st ss st bt b s nsassntans
Plow bolt 7/16" NC x 1 1/2" Ig + nut & lock Washer ...........occveverereerereerenserenees

14"
2" X B8 14" oot
2" X B4 TJA" oo
2" X B8 14" et
2" XTO TJA" oo
Tivar blade lower holder 1/4™ X 1 112" X 76 1/4" ...erereeerererereeeree e
Tivar blade upper holder 3/16" x 3 3/4" X B0 1/4" ..o
Tivar blade upper holder 3/16" x 3 3/4" X B8 14" ...
Tivar blade upper holder 3/16" X 3 3/4" X B4 1/4" ...
Tivar blade upper holder 3/16" x 3 3/4" X 68 1/4" .....eomrreeeeeeeereee e

|

|

g 8

a a
......... 1 -
......... -1
......... 5 6
......... 1 -
......... -1
......... 5 6
......... 1 -
......... 1
......... 1 -
......... 1
......... 1 -
......... -1
......... 5 6
......... opt. opt
......... 1 1
......... 1T 1
......... 1T 1
......... 1 1
......... 2 2
......... 6 6

P-680(TRC)

P-720(TRC)

QTY
S
)
E E
a a
1 .

-1
7 8
1 .

-1
7 8
1 .

1
1 .
1
1 .
-1
7 8
opt. opt.
1 1
1 1
1 1
1 1
2 2
6 6




PTO. SHAFT # 6408-E (0

REF.

©CoONOOOPWN =

PART #

6201
6208
6203
8110
6434
6433
6432
6431
6344
6430
8363
6409
6224
6225
6202
6204
6205
6206
6207
6219-E
6218-E
8109
6221
6220
6222
8308

DESCRIPTION QTY
Quick disconnect shear yoke assembly .........coiiiiiiiiiiii e 1
U-joint + 4 retaining rings + 1 grease fitting .......ccoeiriiiiiiiii e 2
RETAINING FINQ L .nieiei et ettt et e et e e et et e e e e e e e e aaanens 8
LG 1T LT ) 1 4oV PP PPT 2
Yoke fOr INNEIr tUDE ... e 1
StopPer fOr INNEI TUDE ... et 1
INNEE TUDE . et 1
(O 1T} = g AU o 1= TP 1
StopPer fOr OULEN TUDE ...t 1
YOKE fOr OUEET TUDE .. eeei ettt e e e e e aaaaas 1
(0701 1= 4 PP 2
Yoke with hole 1 3/8"-6 splines + yoke StOpper ....cccciviiiiiiiiii e 1
P.T.O. section, side with safety shear bolt, inner part, with protector .............c.ccceieieinnene. 1
P.T.O. section, side without safety shear bolt, outer part, with protector .......................... 1
YA -1 o) o G PP 1
Yoke and Shearplate ... 1
Baall .ot n e e 17
Grease filliNg .ououeieiii i e 1
Safety shear bolt M6 X 4OMM ... et a s 1
Bearing ring for inner guard tube ....... ..o 1
Bearing ring for outer guard tUDE ... 1
1] (0] oo - SR PP PPT 6
FaT oL Y T o PP 1
OUTEr ShIEIA . e 1
Complete ShIEId ... 1
SafETY ChaIN « e aas 2



PTO. SHAFT # 6248-EG 40

REF.

©CoONOOOPWN =

PART #

6232-2
6239
6234
8110
6353
6344
6343
6342
6341
6340
8363
6354
6236
6237

6233-2
6235
8070
8071
6238

6349-E

6348-E
8109
6351
6350
6352
8222
8308

DESCRIPTION QTy

Safety shear Yoke (2 DOIES) ..uiuieiiii i e
U-joint + 4 retaining rings + 1 grease fitting ......c..ocoiiiiiiiiii s
RETAINING FINQ L .nieiei et ettt et e et e e et et e e e e e e e e aaanens
LG 1T LT ) 1 4oV PP PPT
Yoke fOr INNEIr tUDE ... e
StopPer fOr INNEI TUDE ... et
INNEE TUDE . et
(O 1T} = g AU o 1= TP
StopPer fOr OULEN TUDE ...t
YOKE fOr OUEET TUDE .. eeei ettt e e e e e aaaaas
L0701 - T N PP
Yoke with hole 1 3/8"-6 splines + yoke StOpper ....cccciviiiiiiiiii e
P.T.O. section, side with safety shear bolt, inner part, with protector .............c.ccceieieinnene.
P.T.O. section, side without safety shear bolt, outer part, with protector ..........................
AdAPTOr (2 DOIES) e
Yoke and Shearplate ...
Baall .ot n e e 1
Grease filliNg .ououeieiii i e
Safety shear bolt M8 X BOMM ...ceunii et e e
Bearing ring for inner guard tube ....... ..o
Bearing ring for outer guard tUDE ...
1] (0] oo - SR PP PPT
FaT oL Y T o PP
OUTEr ShIEIA . e
Complete ShIEId ...
2o L Y I 0 4 o o o E PP
SafETY ChaIN «.e e

NN, m s v NN =




PTO. SHAFT # 8114-EG 50

REF.

©CoONOOOPWN =

PART #

8221
8073
8061
8110
8079
6341
8077
8076
8142
8074
8363
8113
8235
8236
8223
8069
8070
8071
8072
8084-E
8083-E
8109
8086
8085
8087
8222
8308

DESCRIPTION QTy

Safety shear YOKe (2 DOIES) ..uiuieiiiii i
U joint + 4 retaining rings + 1 grease fitting .......cooeiriiiiiiiii e
RETAINING FINQ L .nieiei et ettt et e et e e et et e e e e e e e e aaanens
LG 1T LT ) 1 4oV PP PPT
Yoke fOr INNEIr tUDE ... e
StopPer fOr INNEI TUDE ... et
INNEE TUDE . et
(O 1T} = g AU o 1= TP
StopPer fOr OULEN TUDE ...t
YOKE fOr OUEET TUDE .. eeei ettt e e e e e aaaaas
L0701 - T N PP
Yoke with hole 1 3/8"-6 splines + yoke StOpper ....cccciviiiiiiiiii e
P.T.O. section, side with safety shear bolt, inner part, with protector .............c.ccceieieinnene.
P.T.O. section, side without safety shear bolt, outer part, with protector ..........................
AdAPTOr (2 DOIES) e
Yoke and Shearplate ...
Baall .ot n e e 1
Grease filliNg .ououeieiii i e
Safety shear bolt MTO X BOMM ...
Bearing ring for inner guard tube ....... ..o
Bearing ring for outer guard tUDE ...
1] (0] oo - SR PP PPT
FaT oL Y T o PP
OUTEr ShIEIA . e
Complete ShIEId ...
2o L Y I 0 4 o o o E PP
SafETY ChaIN «.e e

NN, m a0 NN -



GEAR BOX # 6451 s

170-05571
Oil volume required: 0.5 liter.
Use SAE 80W90 oil or equivalent.
10 13) (12 3
4
4
9
2 @ o
A5 --11— - — - ==.'!
St !
7
[l 5 o
| G
7)
1 10
Oil filler plug, drain plug and oil level -
plug 15 g
412
1
REF. PART # DESCRIPTION QTYy
1 6414 (O3 131 T PP PPT 2
2 6429 Side shaft (17" - 19 SPHNES) .oueuiiiii e aens 1
3 6416 SPACET 35,3 X A8 ..t aaas 1
4 6207-2RS Ball DEAIING ...eeeeii e s 4
5 6418 KEY TO X 8 X B0 ittt ettt ettt a e et e e e aaaans 1
6 6419 Impeller shaft (1% " & 1 3/8" - 6 SPHNES) «.euiuininiii e 1
7 6420 SAI BB X D2 X 7 i e aans 3
8 6421 (C LT QA e U 1
9 6422 SPACET B5.3 X 0.5 1 eeas 2
10 6423 SNAP MNG 35 UNITZ A8 .ttt et aa e eens 2
11 6424 SPACET 3.3 X 0.8 ettt e et 1
12 6425 (O 11111 PPN 1
13 6426 Oil plug (ail filler plug, drain plug and oil level plug) .........ooieiiiiiii 1
14 6427 BOIt VI8 X B0 i 8
15 6428 N LU A Y T PP PP PPP 8

-43 -



GEAR BOX # 8251 )

170-05581

Oil volume required: 1.2 liters

Vent plug
(oil filler plug)

REF. PART # DESCRIPTION QT
1 8043 (O3 1531 T T PP PPT
2 30208-A R To] [ =T gl oY= T 1o Vo PP
3 8045 INSide CIrClip BOMIM . .ui et e et e aas
4 8046 Oil s€al 40 X 80 X T 2MIMN ottt ettt e e e eeaans
5 8047 AdJUSTING WaASNET L. ettt
6 8048 (C L] A I PP
7 8049 OUtside CIFCHP AOMIM ..ottt et e e et e e et e et e e e e enaneens
8 30207-A ROIEr DEAING .. eniei et
9 8051 5] o= Tol =T gl [ Vo PPN

10 8052 AdJUSTING WaASNET L.t ettt
11 8053 Ol €Al B35 X 72 X T 2N e eaas
12 8054 Side shaft (17" - 19 SPINES) ..veeii e
13 8055 INSIAE CIFCIIP 7 2MIM ottt e e a e e et e e e aeeans
14 6207-2RS Ball DEAIING ...t e aas
15 8057 Outside CIrCHP SDMIM . ettt et e e et e e e e eeens
16 8058 AdJUSTING WaASNET ...t ettt
17 8252 Impeller shaft (1.575" & 1 3/8" - 6 SPlNES) ..uiuiniiriii i
18 8060 (C LT ] A B S R PP
19 --- Use Silicone CaulKiNg ... e
20 8062 2oL 1Y/ O D 7 X o o o TP PP
21 8063 (001 =T PPN
22 8065 Vent plug (0il filler plug) ..o
23 8064 PIUG (OI1 TEVEI) ... ettt aes
24 8064 Plug (0l drain) ...

Use SAE 80W90 oil or equivalent.

Y

[N G QP (G G O

N



CYLINDER 25TR04

170-02141

el BN
AN
SO

14 %"

REF. PART # DESCRIPTION QTY
1 See #RK25TR O-riNg T/8" X 2 4 X 2 i e e 2

2 See #RK25TR Back-up 272" 0.d. X 3/T8 0 ..oiviiiiiiiii i e 2

3 See #RK25TR O-ring 3/18" X 2 /8" X 2 2 it e e e 1
4 See #RK25TR O-riNgG /18" X B/ 8™ X B/A e e e 1
5 See #RK25TR O-ring T/8" X T 1/8" X 1 B/8 ™ oiriiiii i e e 1
6 See #RK25TR Back-up 1 3/8" 0.d. X 1/8" B .iuiiiiiiiii i 1
7 See #RK25TR Wiper 1T 1/8" i.d. X 1T B5/8" 0.d. cuiiriiiiiiii i e 1
8 492401 YOoKe (fOr 22" TUDE) .ot 1
9 338-46000 T 7 1
10 4924-31 Ty o) T2 S 1
11 491980-04 PisStON rOd 1 T/ 8 i e 1
12 491668-04 CYliNder DoAY 2 o B e e e e e 1
13 492421 Head (fOr 212 TUDE) .vie i e e eaaaeas 1
14 300-36355 Bolt 3/8" NC X 24" 4 MU .ttt e e eaaaaeas 1
15 336-36000 N T = HE i N 8
16 Std. Threaded rod 3/8" NC X 8" Ig ..uuuieiii i e ee e 4
17 458599 YOKE (fOr 1 1/8" TOA) cuiniiiiii i e eas 1
NI* 8183 T T IR B S ot i =1 g 11 T N 2
NI* RK25TR Repair kit for cylinder 2% " (includes # 1, 2, 3, 4,5, 6, & 7) «cooiiiiiiiiiiiiiiiens 1

*NI = NOT ILLUSTRATED
-45 -



HYDRAULIC MOTOR MLHI100, MLHI25 & MLH250

CUSHION VALVE
H110

. REF. PART # DESCRIPTION QTYy

8368 St OF SBAIS ettt e 1
11 8369 Key for "Orbit" MOTOr ..o e 1



TORQUE CHART

TORQUE SPECIFICATION TABLE

Thread UNC and UNF || Grade 2 <:> Grade 5 @ @ @ Grade 8* <:> @
Bolt size Torque Torque Torque
Pound feet | Newtonmeters| Poundfeet |Newtonmeters| Pound feet |Newton meters
Inches mm min. max. min. max. min. max. min. max. min. max. min. max.
1/4 6.35 5 6 6.8 8.13 9 11 12.2 14.9 12 15 16.3 30.3
5/16 7.94 10 12 13.6 16.3 17 20.5 23.1 27.8 24 29 32.5 393
3/8 9.53 20 23 27.1 31.2 35 42 47.5 57.0 45 54 61.0 73.2
7/16 11.11 30 35 40.7 474 54 64 73.2 86.8 70 84 94.9 113.9
12 12.70 45 52 61.0 70.5 80 96 108.5 130.2 110 132 149.2 179.0
9/16 14.29 65 75 88.1 101.6 110 132 149.2 179.0 160 192 | 217.0 260.4
5/8 15.88 95 105 128.7 142.3 150 180 | 203.4 244.1 220 264 | 298.3 358.0
3/4 19.05 150 185 | 203.3 250.7 270 324 | 366.1 439.3 380 456 | 5153 618.3
7/8 22.23 160 200 | 216.8 271.0 400 480 | 542.4 6509 600 720 | 813.6 976.3
1 25.40 250 300 | 338.8 406.5 580 696 | 786.5 9438 900 1080 | 1220.4 1464.5
11/8 25.58 - - - - 800 880 | 1084.8 1193.3 1280 1440 | 1735.7 1952.6
11/4 31.75 - - - - 1120 1240 | 1518.7 1681.4 1820 2000 | 24679 2712.0
13/8 34.93 - - - - 1460 1680 | 1979.8 2278.1 2380 2720 | 3227.3 3688.3
112 38.10 - - - - 1940 2200 | 2630.6 2983.2 3160 3560 | 4285.0 48274
* Thick nuts must be used with grade 8 bolts.
s Grade 4T <:> @ Grade 7T @ Grade 8T @
ey e
°SZ| § g Torque Torque Torque
N 5| E <
©n * = 2 Pound feet | Newtonmeters | Poundfeet |Newtonmeters| Pound feet |Newton meters
(=9
min. max. min. max. min. max. min. max. min. max. min. max.
M6 UNC 1.00 3.6 5.8 4.9 7.9 5.8 9.4 7.9 12.7 7.2 10 9.8 13.6
M8 UNC 1.25 7.2 14 9.8 19 17 22 23 29.8 20 26 27.1 35.2
M10 UNC 1.5 20 25 27.1 339 34 40 46.1 54.2 38 46 51.5 62.3
M12 UNC 1.75 28 34 379 46.1 51 59 69.1 79.9 57 66 77.2 89.4
M14 UNC 2.0 49 56 66.4 75.9 81 93 109.8 126 96 109 130.1 147.7
Ml16 UNC 2.0 67 77 90.8 104.3 116 130 157.2 176.2 129 145 174.8 196.5
M18 UNC 2.0 88 100 119.2 136 150 168 | 203.3 227.6 175 194 | 237.1 262.9
M20 UNC 2.5 108 130 146.3 176.2 186 205 252 2778 213 249 | 288.6 3374
M8  UNF 1.0 12 17 16.3 23 19 27 25.7 36.6 22 31 29.8 42
M10 UNF 1.25 20 29 27.1 393 35 47 474 63.7 40 52 54.2 70.5
M12 UNF 1.25 31 41 42 55.6 56 68 75.9 92.1 62 75 84 101.6
M14  UNF 1.5 52 64 70.5 86.7 90 106 122 143.6 107 124 145 168
M16 UNF 1.5 69 83 93.5 112.5 120 138 162.6 187 140 158 189.7 214.1
M18 UNF 1.5 100 117 136 158.5 177 199 | 239.8 269.6 202 231 273.7 313
M20  UNF 1.5 132 150 178.9 2033 206 242 | 279.1 327.9 246 289 | 333.3 391.6

Use the above torques when special torque is not given.
NOTE: These values apply to fasteners as received from supplier, dry, or when lubricated with normal engine oil. They do

not apply if extreme pressure lubricants are used.

-47 -




WARRANTY

PRONOVOST warrants this product to the initial
purchaser for the period of one year from the date of
purchase against defects in materials and workman-
ship.

We will replace or repair defective parts free of charge
if they are returned to our plant in St-Tite, Quebec,
Canada.

Transportation charges are the responsibility of the
customer. This warranty is not transferable.

Hydraulic cylinders and motors are covered by the
manufacturer of these items.

The PTO shafts are warrantied by the manufacturer
and cover only defects in material and workmanship,
and is conditional to recommended use and installation
only.

All PRONOVOST spare parts purchased are covered
by a three (3) month warranty.

This warranty becomes void and nul if the equipment
1s modified, breaks down as the result of an accident,
is not operated according to manufacturer’s recom-
mendations, damaged by negligence or if maintenance
has not been carried out as specified.

Our obligation is limited to the replacement or repair
of the defective part. PRONOVOST accepts no res-
ponsibility for direct or indirect consequential dama-
ges of any kind.

-48 -












Ce manuel est aussi disponible en frangais.
Veuillez téléphoner.

CPronovost)
Connecting to performan®®

LES MACHINERIES PRONOVOST INC.

260, Haut du Lac Sud (route 159),
Saint-Tite, Quebec, Canada, GOX 3HO

Tel.: (418) 365-7551, Fax: (418) 365-7954
WwWw.pronovost.qc.ca




	#35393 to #36736
	Return to general snowblower index
	Return to GR.1 index
	P-540, P620
	P-680, P-720
	P-680TRC, P-720TRC
	P-720-74, P-720-80
	P-720TRC-74, P-720TRC-80
	MR-4864
	SP-4864
	PSIG-5472
	OPTIONS
	6408-E (T20)
	6248-EG (T40)
	8114-EG (T50)
	6451 (T281)
	8251 (T27D)
	25TR04
	MLH-100, MLH-125, MLH-250, H110
	Manual previous year
	Manual following year


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 100
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.00000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 100
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.00000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 300
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.00000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
    /FRA <>
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [100 100]
  /PageSize [612.000 792.000]
>> setpagedevice


